



STC Test Report

Date : 2008-09-16
No. : HP189788

Page 1 of 3
(Duplicate)

Applicant (ZHY006) :

Description of Samples : Ten pieces of submitted sample said to be:
PHONE STRAPS, METAL BEADS (see attached photo)
P.O./REF. NO.: FIT-200CP
COUNTRY OF ORIGIN: CHINA
COUNTRY OF DESTINATION: JAPAN
BUYER: TOMAN CORPRATION (TOMY YUJIN)
AGE GRADING: 15 YEARS OLD AND UP

Date Samples Received : 2008-08-20

Date Tested : 2008-08-20 to 2008-08-27

Investigation Requested : Toxic materials content with reference to the Toy Section under Specifications and Standards for Foods, Food Additives, etc. Under The Food Sanitation Law amended 31 March 2008.

A handwritten signature in black ink, appearing to read 'Wong Yau-wai'.

WONG Yau-wai, Johnny
Toys & Children's Products Department
For and on behalf of
The Hong Kong Standards and Testing Centre Ltd.

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taipo Industrial Estate, N.T., Hong Kong
Tel: (852) 26661888 Fax: (852) 26644353 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, pls refer to the overleaf or Homepage.



STC Test Report

Date : 2008-09-16
No. : HP189788

Page 2 of 3
(Duplicate)

Test Results :

Toxic materials analysis

Ref.: Specifications and Standards for Foods, Food Additives, etc. Under The Food Sanitation Law amended 31 March 2008 - "Toys"

Coloring agent in manufacturing standards for toys

Method: Japan Toy Safety Standard 2002 (Sixth edition) - 1 April 2008, JTA

	<u>Grading</u> * ¹	<u>Result</u> * ²
(a) Strap: white PU	-	Not observed
(b) Strap: pink PU	-	Not observed
(c) String: white string	0	Not observed
(d) Cylinder tube/big ring/head part/alphabet beads/end part/small ring/heart badge: silver color metal	-	Not observed
(e) Flower bead: transparent plastic laminated silver color metal with white printing at the base	-	Not observed
(f) Gemstone on alphabet beads: transparent glass	-	Not observed
(g) Gemstone on flower bead: transparent yellow glass	-	Not observed

*¹ Requirement
<3.0 (Not deeper than three times as dense in concentration as the comparison standard)

*² = For reference only due to the requirement is applicable to toys intended for children under six years old.

***** **End of Test Report** *****

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taipo Industrial Estate, N.T., Hong Kong
Tel: (852) 26661888 Fax: (852) 26644353 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, pls refer to the overleaf or Homepage.



STC Test Report

Date : 2008-09-16
No. : HP189788

Page 3 of 3
(Duplicate)

Appendix for Photos of the Submitted Sample



The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taipo Industrial Estate, N.T., Hong Kong
Tel: (852) 26661888 Fax: (852) 26644353 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, pls refer to the overleaf or Homepage.